http://www. parsun.com.cn |ICS$PAR)I.II'I

2020 30

SR
PARTSCATALOGUE

N B RE D HLEE R B R A E
SUZHOU PARSUN POWER MACHINE CO.,LTD



A X
CONTENTS

B R o~ 1~2
QONTROL = === = = = = = = = = = o e oo [~2
i 3~4
BRACKET == === === - = o m oo o oo oo o o - 3~4
el 5~6
STBBRING = = = = = = = = = = == = = = = o oo 5~6
A ERERE o m o ~8
UPPER CASING === = = = = == = == == = = = f o m o - ~8
A Y R et T 9~10
LOWER CASING & DRIVE 1 == === = = = = = = = = = == m m = e o o e e e e e 9~10
ATEERBAEHRE 2 - - - mmmmmmmmmmmmm o m 11~12
LOWER CASING & DRIVE 2 == = == == = = = = = = = = = = = = = = & o o o o o o oo 11~12
e ¥ 13
LN 0N ASS' Y == == = == === = = = o o m - 13
AR === == === = mm o e e e e s ~14~15
CYLINDER & CRANKCASE 1 == === == = = = = = = = = = oo m o m oo o o o e o oo 14~15
R 16
CRANKSHAFT & PISTON = = = = = = = = = = = = = = = = = = m o o oo o oo 16
BB ] — == - m - -1
CAMSHAFT & VALVE = = = == = = = == = = = = = = = = o oo o o o o o oo 17
BRI = === oo 18~19
CYLINDER & CRANKCASE 2 === = = == = = = == = = = = = = — m oo o o o o o oo 18~19
T e 20~21
B B === = == = m oo m o oo - 20~21
B - mmm -2
L e e 9
L -
STARTER === == = = === = = == o = = = o o o e e e e e 2
BB — - oo oot - %
BOTTOM CORLING = === = = = == = = = = = = = = = == o e e e e e e 94
B ~ === === =TT ST oo eeooeooooooooo- 2
TOP CONLING — = = == = = = = === = = = == = m o - -%
HHBE R === === === m e e e e e e e e 26~27
CARBURETOR ASSY — == = = = = = = = = = = = = = = m = e o o e e e e e e e - 26~27
3 - 8~
REPARE KIT = = == = = === = = = === — — — o o o o oo o o oo 28~29
L 30~31
REPARE KIT 2= = = = = = = = — = = - o o o oo o o o oo - 30~31
R e S e e T I~

PARTS CATALOGUE INDEX = = = = = = = = = = = = = = = = = = m o o o o o oo I~




F2.6 X1+ M PAGE 01 OF 31

ZHRAH EH AR

PARTS NAME: CONTROL




2.6 21

*

PAGE 02 OF 31

ZHESH EHE%
PARTS NAE: CONTROL
SV, PART NO. DESCRTPTION DESCRIPTION QY REVARKS
2BEH |EhGT FHaH () FHLH(EX) 4z F3id
1 |F2.6-02000006 RHEFLR LEVEL, SHIFT ROD 1
9 |6B/197.1-5 T8> WASHER 5 3
3 |F2.6-02000008 RFRRLA WASHER, SHIFT ROD LEVER 1
4 |GB/15783-M5x12 7 ARG 12 BOLT M5x12 1
5 |6B/191-1.6x12 1 6x12 PIN, COTTER 1. 6x12 1
6 [F2.6-02000007 TRER ROD SHIFT 1
7 |F2.6-00000001 RREREN CONNECTOR, SHIFT ROD A 1
8§  [F2.6-00000002 AHERED CONNECTOR, SHIFT ROD B 1
9 [F2.6-030000058 THOR%H () SHIFT CAVSHAFT (S) 1
F2. 6-03000005L RHOR%E (k) SHIFT CAMSHAFT (L)

10 [GB/1879.2-2. 5x14 BHEEBEE R #2 5x14 PIN 2.5x14 1
11 |6B/T5783-)6x20 7~ AER6x20 BOLT M6x20 1
12

13 |JISB2401-P9 0% % 4 BP9 0-RING 2
14 |F2.6-02020000 TRFRAH GEAE SHIFT HANDLE ASSY 1
15 [F4-02000003 THEE SPRING, GEAR 1
16 |GB/1308-8 %S BALL 8 1
17 [F4-00000005 A4 TASHER 1




F2.6 ZHFH

PAGE 03 OF 31

ZARAH:

X

PARTS NAVE:

BRACKET

SN, PART NO. DESCRIPTTON DESCRIPTTON qIy REVARKS
sERTE |FHET ZHAH(FX) ZHAHGEX) Lt &

I |6B/T875-4x11 RFLFERHTO RIVET ¢dx11 1

9 |F4-01060002 HEFH CLAMP HANDLE 1

3 |F2.6-01050101 9 R FIREA LOCKED SCREW |

4 |F2.6-01050002 EEEE SPRING 1

5 |F2.6-01050001 REXRE COVER, SWIVEL BRACKET 1

6 [F2.6-00000101 KEFE COVER, BRACKET 1




1.6 Z1

T

i

PAGE 04 OF 31

FHHLH: £
PARTS NAE: BRACKET
o PART NO. DESCRIPTTON DESCRIPTTON qIy REVARKS
sESH | Zh%T ZHAH(FX) ZHAHGEX) Hz 4
7 |GB/1818-N6x16 TFE &L E6x16 SCREW, PAN HEAD M6x16 2
§  [oB/197.1-6 T4 86 WASHER 6 6
9 |GB/T5783-)6x30 7 B1)I6x30 BOLT M6x30 4
10 [F26-01050200 PERUE LOCKED BLOCK ASSY 1
1 |F2.6-01000003 RELRHEN BUSHING A 1
12 |F2.6-01000004 %X EHEB BUSHING B |
13 [P2.6-01050100 HEFRAH LOCKED HANDLE ASSY 1
14 |F2.6-01040100 ARREE DAMPER 1
15 [F2.6-01040001 AREE BRACKET , THRUST RECEIVE 1
16 [F2.6-01030007 RA% LEVER 1
17 [F2.6-01030100-A AEHRFWEAH TILT CLAMP HANDLE ASSY ]
18 |F4-01090006 #E BUSHING 2
19 [F2.6-01030003-A AESRTRAZ SPRING 1
90 |F2.6-01030004-A AERLH LEVER, TILT LOCK 1
91 |6B/1879.2-2x10 PHERBEERH 020 PIN $2x10 2
99 |6B/17940. 1-Y6 ER BN NIPPLE, GREASE M6 1
23 |F2.6-01030001 F#XRE BRACKET, SWIVEL 1
24 |F2.6-01030005-A RALHERH ROD, TILT LOCK |
95 |6B/1896-3.5 FroEs.s CLIP 3.5 1
96 [F2.6-01030006 Rk PIN 1
97 |F2.6-01000001 7 A ERI8x135 BOLT 1
98 |GB/16172. 1-)8 ~AEEER NUT M8 1
99 |GB/T6170-8 AR NUT M8 1
30 |B/196-8 AAES WASHER 8 2
31 |F2.6-01010000 EREAEAH BRACKET LEFT ASSY 1
32 |F2.6-01020000 HERERRAH BRACKET RIGHT ASSY 1
33 [F4-01010005 BHEEFRAIE RIVET 9
8 |F4-01010002 By R CLAYP BOLT 2
35 [F4-01010004 Y R £ CLAMP SHIPBOARD HANDLE 9
36 |F4-01010003 LR il CLAMP PLATE 2
37 |F2.6-01000002 Bh4E BUSH ,BOLT 1
38 |6B/1889. 1-M6 o RHA N ANRER NUT M6 1
39 |F2.6-01010001 EREHE BRACKET, CLAMP (LEFT) 1
40 [F2.6-07000009 k9 VIARK 9 1
41 |6B/15782-M6x125 7~ fa E 16125 BOLT M6x125 1
42 [F2.6-00000100 REFEAH BRACKET COVER ASSY 1
43 [F2.6-01040000 AR THRUST RECEIVE ASSY 1
4 |F2.6-01030009 AEFRIE WASHER, CLAMP HANDLE |
45 |6B/1896-6 Fo#E 6 CIRCLIP 6 1
46 |F2. 6-01030200 RAES TILT BAR 1
47 |F2.6-01030008 RAZFAE SPRING, TILT BAR 1
48 |GB/197.1-8 F4E 8 WASHER 8 1




[2.6 ZfF]

PAGE 05 OF 31

TARAH

BiA4

PARTS NAVE:

STEERING




2.6 ZH A

PAGE 06 OF 31

FLH: B A%
PARTS NAME: STEERING
SN, PART M. DESCRIPTTON DESCRIPTION qIy REVARKS
2RFH EhET FHEHK(EX) ZHAH(ED Hz 4
1 [6B/T5783-8x25 ~HERIBX25 BOLT N8x25 1
9 [F4-01000014 ERERER COVER, HANDLE STEERING |
3 |F4-01000008 BRFHAED BUSH B, HANDLE 1
4 [Fa-01000011 HELEN WASHER A, BUSH 1
5 [F4-05000014 ERTRAEBAHL HANDLE DAMPER ASSY |
6 [F4-01000010 HELED WASHER B, BUSH 2
7 [F4-01000012 FRHERVEE BUSH, WAVE 1
g [F4-01000009 B FHATEA BUSH A, HANDLE 1
9 [6B/191-1. 6x12 Fosel.6X12 PIN,COTTER 1. 6x12 1
10 [F4-01090200 HARERAL BOLT ,FRICTION ADJUSTING 1
11 |F4-01090001 BRTFH HANDLE, STEERTNG 1
19 [F4-01090002 TAITHEEHR STAY !
13 |B/1818-W5x12 TFEELETIEK12 SCREW, PAN HEAD Mpx12 2
14 [F4-01090008 Iz AL THROTTLE CABLE ASSY 1
15 [F4-01090100 HAIHFAS LEVER , THROTLLE ASSY 1
16 |F4-01090003 ERFHELEER FRICTION 1
17 [F4-01090006 e BUSH 1
18 [F4-01090007 E%#% SPRING 1
19 |B/1848-10 L0 WASHER 10 1
20 |6B/T820-M5x24 TFEHTREMIEX2 SCREW M5x24 1
21 [F2.6-02010100 ERTREREAL STEERING HANDLE ASSY 1
99 |F4-01090401 HERLTA% STOPER, HANG ROPE ASSY I
23 |F2.6-02010200 REFREH ENGINE STOP SWITCH ASSY 1




F2.6 ZF4 PAGE 07 OF 31

eS8 AEERER M

PARTS NAME: UPPER CASING




F2.6 S5 A

PAGE 08 OF 31

ZHELH KLEERA
PARTS NAME: UPPER CASING
SV, PART NO. DESCRIPTION DESCRTPTION QI REVARKS
sESH | ZE%T LM (%) FHAHED i 4
I [F2.6-02000001 KEEERK UPPER CASING 1
2 [F15-00000013 EALH D 4x12 PING4x12 4
3 [F2.6-000000034 RANF AL GASKET, ENGINE 1
4 [F4-02000012 K EEERRSE L RUBBER PLUG, UPPER 2
5 |F2.6-02000005 A S A GASKET, EXHAUST COVER 1
6 |F2.6-02000004 HAEN EXHAUST COVER 1
T [GB/197.1-6 THE6 TASHER 6 7
8§ [6B/1818-M6x16 +E &L AN 16 SCREW M6x16 1
9 [GB/17940. 1-M6 R N GREASE CUP )6 1
10 |6B/T5783-6x35 A N6x35 BOLT M6x35 6
11 |F2.6-03020001L FKik EXTENSION 1 L
12 |F2.6-03020003L BRh#HEhKE RUBBER BUSHING 1 L
13 [F2.6-03020002L Bt e BUSHING, DRIVE SHAFT 1 L
14 [B/7893. 1-22 B E2 A" CIRCLIP 22"A" 1 L
15 |F4-020000024 KLEERAAE BUSHING, SHIFT ROD LEVER 2
16 |F2.6-02000100 KERERMAS UPPER CASING ASSY 1




F2.6 ZE=H

PAGE 09 OF 31

ES LA

ATREREREHRAL

PARTS NAVE:

LOWER CASING &DRIVE 1




2.6 Z18

T

.l

PAGE 10 OF 31

FHELH: ATREREAL 4L
PARTS NAME: LOVER CASING &DRIVE 1
o PART NO. DESCRIPTION DESCRIPTION qIy REVARKS
sESH | Zh%ET FHAH(FX) FHAHR X fz 4

1 [F2.6-03000001 ATEEZK LOVER CASING 1
2 [F2.6-03000003 TR EHA BEARTNG 1
3 [F2.6-03000004 5% T i 59, 8x24x9 0IL SEALY. 8x24x9 1
4 [r2. 6-03000007 KRBT GASKET, WATER PUMP !
5 [F2.6-03000009 0% % £ [B4. 9x3. 5 0-RING 4.9x3.5 1
6 |F4-03000013 E1#04x18 PINg4x18 9
7 [F2.6-03000008 KRB HOUSING, WATER PUMP 1
8§ [F2.6-03000010 YL 0UT PLATE 1
9 [F2.6-03000100 o34 4 TNPELLER ASSY 1
10 |F2.6-03000015 KERE COVER, INNER WATER PUMP 1
11 |JASO F404-19-033 KRR Z0F B33x2 0-RING33x2 1
12 |F2.6-03000014 KEER WATER PUMP HOUSING 1
13 [F4-03000021 RAkRRE RUBBER TUBE, WATER PUMP 1
14 [F2.6-03000016 Rz B PLATE, WATER PUNP FIXED 2
15 |6B/T5783-)6x40 7~ f E 1216340 BOLT M6x40 4
16 [F2.6-03000011S Bahts DRIVE SHAFT(S) 1

F2. 6-03000011L B HL DRIVE SHAFT(L)
17 |F2.6-03000013 B EH03.5XT PING3.5X7 1
18 [F2.6-03000012 HEMLLE CLIP 1
19 |F2.6-03000020 THEE PLUG, SHIFT ]
20 [6B/T276-16003/P63 Rl A BALL BEARING ]
21 [F2.6-03000019 ERKRAH POSITIVE GEAR ASSY 1

F2.6-03000019A ERKRAEH POSITIVE GEAR ASSY EEKE
22 |F2.6-03000202 BLER CLUTCH BLOCK 1
23 [F4-03030003 BoERES SPRING, CLUTCH BLOCK 1
24 |F2.6-03000201 iR EH SHAFT, PROPELLER 1
25 |F2.6-03000021 Bohd WASHER 1
26 |JISB 2401-P48 KT # R Z0H B047. 735 0-RINGV$47. 7x3. 5 1
21 |F2.6-03000301 ATRERHE COVER, LOVER CASING 1
28 [F4-03050002 2 K B 51 1332247 0TL SFAL13x22x7 2
29 |B/T5783-N6x16 7 f #6316 BOLT M6x16 2
30 |6B/197.1-6 T4E6 TASHER 6 2
31 [F2.6-03000002 BB H A BEARTNG |
32 |F2.6-03000017 FHRERE (T: 202%) SHIN (T 2. 0VM) 1
33 |F2.6-03000018 IHG® INITIATIRE GEAR 1

F2. 6-03000018A iNER INITIATIRE GEAR 128
3¢ |6B/T896-6 FroEe CIRCLIP 6 1
35 |F4-03000024 ERIEER GASKET 2
36 [F4-03000023 FHTEE PLUG, OIL HOLE 2
37 |F2.6-03000302 R RA BEARING , SLEEVE 1
38 |F2.6-03000300 ATRERBEAS COVER ASSY ,LOWER CASING 1
39 [F2. 6-030000008 ATHRELL () LOVER CASING ASSY(S) 1 S

F2. 6-03000000L ATREAE(L) LOVER CASING ASSY (L) L




F2.6 Zfﬁ %ﬂf PAGE 11 OF 31

S A S ATRETAMEHRREL

PARTS NAME: LOWER CASING & DRIVE 2

s

> C




F2.6 ZHFM

PAGE 12 OF 31

FHELH: KT REr KPR R 4%
PARTS NAME: LOVER CASING & DRIVE 2
o\ PART NO. DESCRIPTION DESCRIPTION qIy REVARKS
sR58 |FUhET EAR(FX) FH4HEX) g 4
I [F2.6-020000038 #AE () WATER TUBE 1
F2. 6-02000003L #AE (L) WATER TUBE
9 [F4-02040002 IHEEKE [-SHAPED RUBBER BAND 1
3 [F15-00000013 AREZRH PIN 9
4 |F4-03000025 THAL SPACER 1
5 |F2.6-030100004 BHeREH(3-T 3/8 X5 3/8) |PROPELLER ASSY(3-T 3/8 X 5 3/8) 1
6 |F4-03000026 TR F WASHER 1
7 [F4-03080000 ERAE NUT ASSY |
8 [6B/191-2.5x30 T 042, 5x30 PIN, COTTER 2. 5x30 1
9 [F4-03000022 i ANODE 1
10 |6B/1861. 1-6 4 S 2 B WASHER, INTERNAL TOOCH 6 |
11 [GB/T5783-Mbx12 7~ E 612 BOLT M6x12 1
12 |6B/197.1-6 T4EG WASHER 6 4
13 |6B/T5783-6x30 7~ A ERI6x30 BOLT M6x30 3 S
GB/T5783-)6x157 7 f A N6x157 BOLT Mex157 L




F2.6 ZHFM

PAGE 13 OF 31

THBAR:

FXRR

PARTS NAME:

IGNITION ASS'Y

SV, PART M. DESCRIPTION DESCRIPTION QI REVARES
sEEH | R4S ZHAH(TX) ZHEAHGEX) 42 2id

I [F4-04000026 A~ ERM10x1. 25 NUT M10x1. 25 1

2 |F4-04000021 TREE WASHER 1

3 [F2.6-04000016 EHHE PULLEY, STARTER 1

4 |F2.6-04000400 TRAH FLYVHELL ASSY 1

5 |F4-04000019 TREEE KEY 1

6 |GB/T5783-M6x25 7~ AR AN6x25 BOLT M6x25 2

T |6B/197.1-6 T4 86 WASHER 6 3

8 [F2.6-04000600 BEAAH HIGH PRESSURE ASSY 1

9

GB/T5783-M6x12

7~ R E#N6x12

BOLT M6x12




2.6 A

PAGE 14 OF 31

eS8

SR

PARTS NAME:

CYLINDER & CRANKCASE 1




1.6 21

T

h

PAGE 15 OF 31

ZHELH: RE b HHE 1
PARTS NAME: CYLINDER & CRANKCASE 1
SV PART N0, DESCRIPTION DESCRIPTION 0T REVARRS
pREE | EHRT EELH(0 EHLR D £
1 |GB/T5783-M6x20 AR 6520 BOLT M6x20 3
2 |oB/197.1-6 T4 E6 WASHER, PLATE 6 g
3 |F2.6-04000501 A S COVER, THERMOSTAT 1
4 |F4-04000011 TRAZEHY GASKET, THERMOSTAT 1
5 |F4-04070003 kA & R ANODE 1
6 |cB/1818-5x25 TFEE LN A25 SCREW, PAN HEAD M5x25 1
7 |F2.6-04000007 KEB5X 09X 245 PIPE, WATER®5X 89X 245 1
8 [115-04000010 §ip:E: THERMOSTAT 1
9 |F2.6-04000005 HREEHE GASKET, CYLINDER COVER 1
10 [F2. 6-04040100 AEXAH CYLINDER HEAD ASSY 1
11 |F15-04000005 AR (07/96) SPILE WATER ASSY (97/96) 1
12 |F15-00000013 EH04X12 PIN®4X 12 2
13 [F2. 6-04000001 HxE et GASKET, CYLINDER HEAD 1
14 |NGK BPR7HS XEE SPARK PLUG 1
15 [F4-04000034 A0 L2 HB BOLT 4
16 |GB/T5783-N6x16 7 faERI6X 16 BOLT M6x16 6
17 [F2.6-07000008 18 VARK 8 1
18 |F4-08000110 il VARK 10 1
19 |F2.6-04000006 HLE COVER, CYLINDER HEAD 1




;

S

F2.6 ZHFM

PAGE 16 OF 31

ZHRLH BHRREE
PARTS NAME: CRANKSHAFT & PISTON
>

4\ \\

2. 6-04000003

RERER

WASHER, PLATE

PART NO. DESCRIPTION DESCRIPTION QI REVARKS
FhGe EAH(EX) ZHAMH(EXD) 42 4k
[2. 6-04020002 EEAAH PISTON RING ASS'Y 1

2 [F2.6-04020006 EEETE CIRCLIP 2

3 [F2.6-04020005 EEH PIN, PISTON 1

4 [F2.6-04020001 e PISTON 1

5 [F2.6-04020100 BFAH ROD, CONNECTING 1

6 [F2.6-04030000 w44 1 CRANK ASSY 1

7




F2.6 ZHFM

PAGE 17 OF 31

ES iR

LR HRRI]

PARTS NAVE:

CAVSHAFT & VALVE

-,

)

o\, PART M. DESCRIPTION DESCRIPTION QI REVARES
pHREE |Eh%E ZHAH(TX) ZHAMH(EX) 42 4

1 [166r-010011 GEeg LOCK NUT 2

2 [166F-010010 £ERE PIVOT, ROCKER ARM 2 one set

3 [166F-010009 £E ARM, VALVE ROCKER 2

4 [166F-010008 EREF BOLT, ROCKER ARM 2

5 [r8-05030007 A4 CLAMP, VALVE 2

6 [F8-05030006 A#ERE RETAINER, VALVE SPRING 2

7 [Fa-04080008 CARE:S SPRING, VALVE STEM 2

8 [166F-010003 #A [T SEAL, VALVE STEM 2

9 [F4-040800054 #5171 VALVE, INTAKE 1

10 [F4-04080006A #AI1 VALVE, EXHAUST 1

11 [F2.6-04040001 % H PLATE, PUSH ROD 1

12 |F2.6-04000002 AT ROD, VALVE PUSH 2

13 [166F-000001 AlTHE LIFTER, VALVE 2

14 [F2.6-04000100 ORREAR CAMSHAFT ASSY 1




PAGE 18 OF 31

F2.6 XA

Bifodss 2

CYLINDER & CRANKCASE 2

ZaRAH:

PARTS NAVE:

\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\

o)

)

©@

\

\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\

@O0
L

—




F2.6 ZFF M

PAGE 19 OF 31

FH A gtz gk )
PARTS NAVE: CYLINDER & CRANKCASE 2
o PART NO. DESCRIPTION DESCRIPTION Q1Y REVARES
sEFE | EhEE ZHAH(7X) FHERED g &
1 [115-04010202 A% PIPE, WATER 1
2 [F2.6-04010100 dH A K CRANK CASE 1
3 |F15-07050004 moE PLUG, OIL ]
4 |IAS0 F404-31-025 i At 0-RING 1
5 |F2.6-04010102 WA GAUGE, LEVEL 1
6 |F2.6-04000008 REE BRACKET , DAMPER 1
7 |F2.6-04000009 IR E RUBBER BLOCK , DAVPER 9
8 |GB/T5783-M6x20 A AERI6X20 BOLT M6x20 2
9 |oB/197.1-6 T4E6 WASHER 6 11
10 [F2.6-04010001 HEWHSD 20X30X7 HS OIL SEAL20X30XT HS 2
11 |F2. 6-04000004 wHERL S-S CRANK CASE COMPLEX GASKET 1
12 |0B/1276-62/22/P6 FlREA BALL BEARING 1
13 [GB/T5783-M6x12 R AERN6X 12 BOLT M6x12 1
14 |F2.6-04050100 P4 GEAR UINT ASSY 1
15 [F15-00000013 RAL404X12 PING4X 12 9
16 |GB/T5783-N8x14 7 AERNEX 14 BOLT M8x14 1
17 |F4-04000006 HBER T % WASHER 2
18 |F4-04000001 T E N8 X 20 BOLT , DISCHARGING OTLMSX 20 1
19 |F2.6-04060000 W TR OIL SEAL SHELL ASSY 1
20 |F2.6-04060002 st - #K-5657 0IL SEALK-5657 2
a1 [F4-04060002 BHTHROEEHE 0-RING 1
22 [F2. 604060001 WHEE SHELL , 0IL SEAL I
23 |oB/T5783-)8x20 A AERIBX20 BOLT M8x20 1
24 |6B/T5782-)6x45 7~ BAI6 X 45 BOLT Mxd5 8
25 |F2.6-04050001 hHES COVER, CRANK CASE 1




F2.6 %

i

PAGE 20 OF 31

e

3 F

PARTS NAVE:

FUEL

16




[2.6 X5

PAGE 21 OF 31

ZHELH hERg
PARTS NAVE: FUEL
PART NO. DESCRIPTION DESCRIPTTON qIy REVARKS
Fhh% ZHAH(1X) ZHAH(EX) S 4
F4-04120100 wEEA TANK COVER ASSY 1
9 [F2.6-04000033 BAEORER WASHER , DAMPER 1
3 |F2.6-04000026 bt FUEL TANK , INNER 1
4 |F2.6-04000027 HERE EA DAMPER , FUEL TANK 9
5 |F2.6-04000028 HEREEAE TUBE , DAMPER 2
6 |F4-04120005 WA FILTER ,FUEL TANK 1
T [F4-05000010 HEFE SPRING , 0IL TUBE 1
8 [F4-04000032 HERE SR DAMPER , OIL TUBE 1
9 |F2.6-04000029 e 0IL TUBE 1
10 [F2.6-04000030 WEEEC SPRING , 0IL TUBE 1
11 |F2.6-04000017 W EE A CONNECTING-ROD, O1L SWITCH 1
12 |JASOF404-24-014 BAXREHEO13.8x2.4 0-RING®13. 8x2. 4 1
13 |F2.6-00000004 WA R4 KNOB , O1L SWITCH 1
14 |6B/1823-)5x8 3R L5 SCREW , PAN HEAD Mf5x8 1
15 |F2.6-07000007 T MARK 7 1

—
>

F2. 6-04000022

THERE

VENTILATIVE COVER




F.6 ZHFH

T

PAGE 22 OF 31

ES iR

PARTS NAVE:

INTAKE

PART . DESCRIPTION DESCRIPTION QI REVARES
bk EAH(EX) ZHAH(EX) 42 4k
6B/T5782-M6x75 7~ EHA6xT5 BOLT M6x75 2

2 |oB/197.1-6 T4E6 WASHER 6 2

3 |F2.6-04000012 FRHFEME BUSH, INTAKE STLENCE 2

4 |F2.6-04000300 HAREBAH STLENCE ASSY, INTAKE 1

5 |7AS0 F404-24-021 #AHE ROV E 0-RING 1

6 [F2.6-04000015 HEEBO2. 5xDTxT2 HOSE2. 5x ® 7x72 1

T |F2.6-04070200 BRITFREHS CHOCK HANDLE ASSY 1

8 |F2.6-04000018 fm R EH 4B GASKET, CARBURETOR AIRPROOF 1

9 |F2.6-04000011 ((8:E INSULATOR, CARBURETOR 1

10 |F2.6-04000010 B EHEA GASKET, CARBURETOR ATRPROOF 1

11 |H72.5x60 R4 #60x2. 5 CLANPGOx2. 5 1

12 [F2.6-04000013 B HEE 04xOTx140 HOSE @4x © 7x140 1

13 |F2.6-04000014 540051 09x130 HOSE ®5x @9x130 1

14 |F2.6-04000200 {(8:E 331 CARBURETOR 1




F2.6 Z4Fit PAGE 23 OF 31

TARAH: Raga s

PARTS NAME: STARTER ASSY

PART M. DESCRIPTION DESCRIPTION QI REVARKS
Fhhe 4 (2 %) FHAHEX) 48 4
2. 6-04070002 RAEH 4 SEAL, FORTHY RUBBER I

9 |B/T5782-M6x60 7 f B 1 1I6x60 BOLT 6360 3

3 (/197,16 F4E6 WASHER 6 .

4 [F2.6-04070100 [k Y CASE, STARTER 1

5 [F2.6-04070001 REEHE SEAL, FORTHY RUBBER 1

6 [F2.6-04070008 FRAEE DAVPER, HANDLE 1

7 [Fa-04130100 RAFHEM STARTER HANDLE ASSY 1

g8 [F2.6-04070007 GRBAL O3 WIRE, STARTER®3 1

9 [F2.6-04070003 RAREE K WASHER, THRUST 1

10 [P4-04130005 Vi SPRING, VOLUTE I

11 [F2.6-04070004 R DRULL, SHEAVE 1

12 [F2.6-04070005 3 PAWL, DRIVE 2

13 |P4-04130007 RApEH & BOLT, STARTER !

14 [F2.6-04070006 R EH PLATE, PRESS 1

15 [F4-04130008 R EHEY SCREW, STARTER 1

16 [F2.6-04000034 WEREER DAVPER , FUEL TANK 2

17 [F2.6-04070000 RABEME STARTER ASSY 1




%ﬂﬂ PAGE 24 OF 31

T

F2.6 21

AR KE
PARTS NAME: BOTTOM CORLING
1

N, PART NO. DESCRIPTION DESCRIPTION QI REVARRS
2B5E |Fh4%T ZHAH(EX) FHAHEX) §E &i

1 |F2.6-05000002 EEXHE SEAL, BOTTOM COVLING 1

9 [F2.6-05000004 RRARES RUBBER PLUG, CTRCULAR 2

3 [Fa-05000023 MEHEH HOOK, LOCKING 2

4 |GB/197.1-5 T4 85 TASHER 5 2

5 [GB/15783-V6X25 7~ A E V6125 BOLT M6X25 4

6 [F2.6-05000006 KEREHE DAMPER 4

7 [F2.6-05000007 G TUBE FLANGE 4

8§ [F2.6-05000003 92 G RUBBER PLUG, QUADRATE 1

9 [F2.6-05000001 34 BOTTOM COVLING I

10 |F4-05000020 JEGE S SEAT ASSY, LOCKING HOOK 2

11 |GB/T818-N5X16 TR LEAGN6 CONNECTER-ROD 2

12 [GB/197.1-6 T4 H6 WASHER 6 4

13 |F2.6-05000005 HloRE RUBBER LOVER 1




[, 6% 1

T

PAGE 25 OF 31

ES A S

g

PARTS NAME:

TOP COVLING

PART 0. DESCRIPTION DESCRIPTION QI REVARKS
FhhT EHEH(FX) FHAH(EX) 4z 4
F2. 6-06000001 S TOP COVLING 1

2 [F2.6-06000002 HEHTE SILENCER, INTAKE 1

3 |F2.6-06000003 HAHEBRER DAMPER, INTAKE SILENCER 1

4 |F2.6-07000005 D) VARK 5 1

5 |F2.6-07000001 3| MARK 1 1

6 [F2.6-07000002 2 VARK 2 1 o set

T [F2.6-07000003 k3 MARK 3 1

8 [F2.6-07000004 i MARK 4 1

9 |6B/1845-ST13. 8x12 T AL BRI 8x12 SCREW, TAPPING ST3. 8X12 2




F2. 6%+ PAGE 26 OF 31
ZHR A (A:E3Y
PARTS NE: | CARBURETOR ASSY;

N PART 0. DESCRIPTION DESCRIPTION qI REVARKS
pRTE (Z4ET FHLH(FX) FHLH(EX) hE 3id
I [F2.6-04000200 (R:E 39 CARBURETOR ASSY 1
2 [F2.6-04000201 L& A CARBURETOR 1
3 [oB/1818-W4K10 +F BN BOLT J4X10 3
4 [F2. 6-04000202 1 PLATE 1
5 [F2.6-04000203 it 4 GASKET 1
6 [F2.6-04000204 Ik AT BOLT 1
T |F2.6-04000205 iRl RS § SPRING, THORTTEL 1
8 [F2.6-04000206 RAREEL A APRON, CHOKE 1
9 [F2.6-04000207 ANET A APRON, ACCELERATOR 1




F2. 6% 0

T

*

PAGE 27 OF 31

ZH A s R R
PARTS NAME: CARBURETOR ASSY:
. PART 0. DESCRTPTION DESCRIPTION QI REVARKS
pRIE |Z4%5 FHAH(FX) R4 (EX) i i3
10 [cB/793-3 it 43 WASHER , SPRING 3 I
T |GB/T818-3K5 LB BOLT M35 1
12 [F2. 6-04000223 REEAES SPRING 1
13 [F2.6-04000208 REEOHE SEAL 1
14 |F2. 6-04000209 6L SCREN, ATR ADJUSTING 1
15 F2.6-04000210 S ET, JET,AIR SLOW 1
16 [F2.6-04000211 [z 27, JET,VAIN 1
17 [F2.6-04000212 it 1/ VALVE, NEEDLE |
18 [F2. 6-04000213 % NOZZLE, MALN 1
19 [F2.6-04000214 it CAP, JAIN 1
20 [F2.6-04000215 % TRING SPRING 1
a1 [F2.6-04000216 iANEEN AL BUSH, LINK !
99 [F2. 6-04000217 [ER T2 LINK, CHOKE 1
93 [F2.6-04000218 T H PIN,FLOAT 1
94 [F2.6-04000219 B 5 E SFAL I
95 |F2.6-04000220 i | TR R PLATE, CHOKE 1
96 [6B/193-4 B WASHER , SPRING 4 2
97 [oB/1818-1418 LTINS BOLT 4X8 3
28 [F2.6-04000221 i | TEAT 4L BOLT 1
29 [F2.6-04000222 5 7 FLOAT I
30 [F2.6-04000224 il 24T PLUG, DRAIN 1
31 [F2. 6-04000225 s GREASE CUP 1
39 [GB/T8I8-MAK12 T 8 3R ATIAXL BOLT W4X12 2
33 |F2.6-04000226 HE 0-RING 1
34 [F2.6-04000227 T A e KNOB 1
35 |B/197.1-4 74 B4 WASHER 4 1
36 [F2.6-04000228 e 7 % {1247 BOLT I
37 |F2. 6-04000229 e 4 SEAL 1




PAGE 28 OF 31

F2.6 ZHTH

BEEH 1

REPARE KIT 1

ES iR

PARTS NAVE:




F2.6 2]

PAGE 29 OF 31

FHELH BEEH 1
PARTS NAVE: REPARE KIT 1
PART NO. DESCRIPTION DESCRIPTION qIy REVARKS
Zh%T ZHAH(1X) FHEHER) S 4
TASO F404-24-021 HAEE RN E 0-RING 1
2 |F2.6-04000018 25 7 H 4B GASKET, CARBURETOR AIRPROOF 1
3 [F2.6-04000010 BT HEA GASKET, CARBURETOR AIRPROOF 1
4 |TASOF404-24-014 BT EEHEO13.8x2.4 O-RINGO 13, 852, 4 1
5 [F4-04000011 TRAEEHE GASKET, THERMOSTAT |
6 [F2.6-04000005 K EFH R GASKET, CYLINDER COVER ]
T [F2. 6-04000001 Hk AT GASKET, CYLINDER HEAD 1
8§ [7ASO F404-31-025 i 0 E0% & (-RING 1
9 [F2.6-04010001 4 215D 20x30x7 1S OIL SEAL20x30x7 HS 9
10 |F2.6-04000004 GER S N CRANK CASE CONPLEX GASKET 1
11 [F4-04000006 Hom R T H WASHER, PLATE 2
12 [F2.6-04060002 W5t E K-5657 OIL SEALK-3657 2
13 [F4-04060002 WHEROYEHE 0-RING |
14 [F2.6-00000003A RN E A GASKET, ENGINE ]
15 [F4-02040002 TH AR E I-SHAPED RUBBER BAND ]




F2.6 2%

f_

PAGE 30 OF 31

eS8 BEER

PARTS NAME: REPAIR KI

T2




F2.6 ZE5H

PAGE 31 OF 31

FHELH: BEEMH
PARTS NAME: REPAIR KIT 2
SN, PART 0. DESCRIPTION DESCRIPTION v REVARKS
sBER |EhGT FHAH(1X) A (EX) h g i3
1 [F2.6-0200000 HAERL GASKET, EXHAUST COVER 1
2 [JISB 2401-P48 KT R E0H BO47.7x3.5 0-RING®47. 7x3. 5 1
3 [F4-03050002 ¥ J B 3 13x20x7 01L SEAL13x22x7 9
4 |F2.6-03000004 T35 4 T 209, 8x24x9 0IL SEAL9. 8x24x9 |
5 [F2.6-03000007 KRBT HE GASKET, WATER PUMP 1
6 |F4-03000013 7 [1404x18 PING4x18 2
7 [F2.6-03000009 0HE4E 0-RING 1
8 |F2.6-03000010 ABHR OUT PLATE ]
9 [F2.6-03000100 HRAH IMPELLER ASSY |
10 |F2.6-03000015 KENE INNER HOUSING, WATER PUMP 1
11 [JASO F404-19-033 AERZOTE 0-RING 1
12 |F4-03000021 RahRE RUBBER TUBE, WATER PUMP 1
13 F2.6-03000016 EEANE PLATE, WATER PUMP FIXED 2
14 |6B/T5783-N6x40 7 A E 1640 BOLT M6x40 4
15 [F4-03000024 AR1EELE GASKET 2




F2.6 ZHF PIGE 1 0F I
Fafat. (FHERRER
PARTS NAME: | PARTS CATALOGUE INDEX

A5 R/ e ZhRE TR/ F5 ZhRe TA/F5
PART 0. PAGE/\D, PART 0, PAGE/ND, PART 0, PAGEAD,
2 560 2 FL 6020000055 FL 6010005 59
TASO FAO4-19-033 10-11 P2 6-02000004 56 FL 6-0400000 1519
TAS0 FAO4-24-014 2112 P2 6-020000 85 FL 6-04000007 151
TAS0. FAO4-24-021 5 FL 6-0200000 1 FL 6-040008 19-6
TAS0 FAO4-31-025 19-4 P2 6-0200000 1 FL 6-0400000 197
TISB 240199 113 FL 6-0200000 13 FL 6-0400001 210
TISB 2401-P48 10-26 FL 6-02000100 16 FL 6-04000011 2y
NGK BPRTHS 1514 P2 6-02010100 21 FL 6-04000012 23

F2 6-0201020 523 FL 6-0400013 212

FL 6-02020000 14 FL. 6-01000014 213
168F-000001 13 FL 60300000 T FL 60400005 6
166F-010003 174 P2 6-030000008 FL 604000016 153
166F-010008 17-4 P2 6-0300000 101 P2 6-0400017 2111
166F-010009 173 FL 6-0300002 10-31 FL 6-04000015 78
166F-010010 172 FL 6-0300003 102 P2 6-0400022 2116
168F-010011 17 P2 6-03000004 10-3 FL 6-0400002 213

FL 6-03000005 9 P2 6-0400027 214
P2, 6-000001 17 FL 6-030000055 FL 6-040008 215
F2 6-0000000 1 P2 6-030007 104 FL 6-0400002 219
P2, 6-000000034 53 FL 603000008 107 FL 604000030 2110
P2, 6- 00000008 IRF FL 60300000 103 FL 60100003 e
F2.6-00000100 42 FL 6-03000010 108 FL 6-04000034 2316
F2.6-00000101 56 FL 6-03000011 10-16 P2 6-04000100 17-14
F2.6-0100000 T FL 6-03000011S FL 6-0400020 21
P2, 6-01000002 137 FL 6-03000012 10-18 261
F2.6-01000003 I P2 6-03000013 10-17 FL 6-04000201 2%-2
P2 6-01000004 2 FL 6-03000014 10-12 FL 6-04000202 264
F2.6-01010000 31 FL 6-03000015 10-10 P2 6-0400020 255
P2 6-01010001 139 FL 6-0300016 10-14 P2 6-04000204 256
F2.6-01020000 32 FL 603000017 10-32 FL 6-04000205 57
F2.6 010001 ey FL 60300015 1033 FL 601000206 8
P2, 6-01030003-) 1y FL 6-030000151 10-33 FL 6-04000207 259
R, 6-01030004-4 120 FL. 6-03000019 1021 FL 6-04000208 713
P2, 6-01030005-) 24 FL 6-030000194 1021 Ez 604000209 74
P2 6-0103006 26 P2 6-0300002 10-19 2, 6-04000210 215
P2, 6-01030007 16 FL 6-0300002 1025 P2 6-04000211 716
P2, 6-01030008 4T P2 6-03000100 109 FL 6-01000212 217
F2.6-01030008 44 FL 6-03000201 10-24 FL 6-04000213 718
P2 6-01030100-4 7 P2 6-03000202 10-22 FL 6-0400214 719
P2, 6-01030200 6 FL 60300030 10-38 FL 6-04000215 720
F2.6-01010000 13 FL 60300301 1027 FL 6- 01000216 7l
P2 6-01040001 15 FL 6-03000%02 10-37 FL 6-04000217 72
F2.6-01000100 +l P2 6-030100004 124 FL 6-04000215 723
P2 6-01050001 ¥ FL 6-03020001L 11 P2 6-04000219 7
P2 6-010500 >4 FL 6-03020002L 13 FL 6-04000220 035
P2 6-01050100 13 FL 6-03020003L 12 P2 6-04000221 728
P2, 6-01050101 33 FL 6-0400000 1513 FL 6-0400022 729
P2, 6-01050200 10 FL 6-04000002 1712 FL 6-0400022 712
P2, 6-0200000 1 P2 6-04000003 16-7 FL 6-04000224 740
P2, 6-02000003L 12-1 F2.6-04000004 19-11 FL 6-04000225 791




F2.6 ZHFH

PAGE 1T OF II

Fafak |EHEZRZE
PARTS NAME: | PARTS CATALOGUE INDEX

Bk RA/ 5% Bk TR/ S Ehke R/ Fe
PART NO. PAGE/NO. PART NO. PAGE/NO. PART NO. PAGE/NO.
F2. 6-04000226 27-33 F2. 6-07000007 21-15 F4-04070003 15-5
2. 6-04000227 27-34 F2.6-07000008 15-17 F4-040800054 17-9
F2. 6-04000228 27-36 F2. 6-07000009 4-40 F4-04080006A 17-10
F2. 6-04000229 21-37 F4-04080008 17-1
F2. 6-04000300 20-4 F4-04120005 21-6
F2. 6-04000400 13-4 F4-00000005 1-17 F4-04120100 21-1
F2. 6-04000501 15-3 F4-01000008 6-3 F4-04130005 23-10
F2. 6-04000600 13-8 F4-01000009 6-8 F4-04130007 23-13
F2. 6-04010001 19-10 F4-01000010 6-6 F4-04130008 23-15
F2.6-04010100 19-2 F4-01000011 6-4 F4-04130100 23-T
F2.6-04010102 19-5 F4-01000012 6-7 F4-05000010 21-7
F2. 6-04020001 16-4 F4-01000014 6-2 F4-05000014 6-5
F2. 6-04020002 16-1 F4-01010002 4-34 F4-05000020 24-10
F2. 6-04020005 16-3 F4-01010003 4-36 F4-05000023 24-3
F2. 6-04020006 16-2 F4-01010004 4-35 F4-08000110 15-18
F2. 6-04020100 16-5 F4-01010005 4-33
F2. 6-04030000 16-6 F4-01060002 3-2
F2. 6-04040001 17-11 F4-01090001 6-11 F8-05030006 17-6
F2. 6-04040100 15-10 F4-01090002 6-12 F8-05030007 17-5
F2. 6-04050001 19-25 F4-01090003 6-16
F2. 6-04050100 19-14 F4-01090006 4-18 F15-00000013 12-3
F2. 6-04060000 19-19 6-17 15-12
F2. 6-04060001 19-22 F4-01090007 6-18 19-15
F2. 6-04060002 19-20 F4-01090008 6-14 8-2
F2.6-04070000 23-17 F4-01090100 6-15 F15-04000005 15-11
F2. 6-04070001 23-5 F4-01090200 6-10 F15-07050004 19-3
F2. 6-04070002 23-1 F4-01090401 6-22
F2. 6-04070003 23-9 F4-02000002A 1-12
2. 6-04070004 23-11 F4-02000003 1-15 T15-04000010 15-8
F2. 6-04070005 23-12 F4-02000012 8-4 T15-04010202 19-1
F2. 6-04070006 23-14 [4-02040002 12-2
‘EZ. 6-04070007 23-8 F4-03000013 10-6

2.6-04070008 23-6 F4-03000021 10-13
F2. 6-04070100 23-4 F4-03000022 12-9
F2. 6-04070200 22-1 [4-03000023 10-36
F2. 6-05000001 24-9 F4-03000024 10-35
[2. 6-05000002 24-1 4-03000025 12-4
F2. 6-05000003 24-8 F4-03000026 12-6
F2. 6-05000004 24-2 F4-03030003 10-23
F2. 6-05000005 24-13 F4-03050002 10-38
F2. 6-05000006 24-6 F4-03080000 12-7
F2. 6-05000007 24-7 F4-04000001 19-18
F2. 6-06000001 25-1 F4-04000006 19-17
F2. 6-06000002 252 F4-04000011 15-4
F2. 6-06000003 25-3 F4-04000019 13-5
F2.6-07000001 255 F4-04000021 13-2
F2.6-07000002 25-6 F4-04000026 13-1
F2.6-07000003 251 F4-04000032 21-8
F2. 6-07000004 25-8 F4-04000034 15-15
F2. 607000005 25-4 F4-04060002 19-21




	2.pdf
	3.pdf
	4.pdf
	5.pdf
	6.pdf
	7.pdf
	8.pdf
	9.pdf
	10.pdf
	11.pdf
	12.pdf
	13.pdf
	14.pdf
	15.pdf
	16.pdf
	17.pdf
	18.pdf
	19.pdf
	20.pdf
	21.pdf
	22.pdf
	23.pdf
	24.pdf
	25.pdf
	26.pdf
	27.pdf
	28.pdf
	29.pdf
	30.pdf
	31.pdf
	32.pdf
	33.pdf
	34.pdf

